



CHUANGBIAO TESTING

Test Report	Web Site: www.jsist.com.cn Anti fake code: 5087746160
No.: IST24280874	Page 1 Of 3



OVERALL RATING	
√	PASS
	FAIL
	DATA

The following sample(s) was/were submitted and identified by the client as			
APPLICANT	ZHUJI YIBEIER KNITTING CO.,LTD.		
ADDRESS	NO.268 YONGPING ROAD DATANG STREET ZHUJI,ZHEJIANG,CHINA		
SAMPLE DESCRIPTION	SOCKS		
END USE	/		
COLOR	WHITE	CATEGORY#	/
STYLE No	/	PO No	/
COUNTRY OF DISTRIBUTION	/	COUNTRY OF ORIGIN	/
FIBRE CONTENT	/	WEIGHT	/
FABRIC CONSTRUCTION	/	COUNT	1
RETEST	/	PREVIOUS REPORT No	/
SAMPLE RECEIVING DATE	2024-03-02	TEST COMPLETION DATE	2024-03-04
Vendor Proposed Care Instruction:			

Remark

- Test Items : For further details, please refer to the following page(s)
- Test Methods : For further details, please refer to the following page(s)
- Conclusion :For further details, please refer to the following page(s)





CHUANGBIAO TESTING

Test Report	Web Site: www.jsist.com.cn Anti fake code: 5087746160
No.: IST24280874	Page 2 Of 3



TEST ITEM	RESULT	REMARKS
Heavy Metal Content	P	
Phthalates Content	P	
P=PASS. F=FAIL. D=DATA.		

Signed for and on behalf of

Jiangsu Chuangbiao Testing Technology Services Co., Ltd

(Zhangxianmiao) Authorized Engineer

Test seal



Date of Approval: Mar 04, 2024





Test Report	Web Site: www.jsist.com.cn Anti fake code: 5087746160
No.: IST24280874	Page 3 Of 3



Tests Conducted(As Requested By The Applicant)

Test Result	Requirements	Judgment	
1. Heavy Metal Content <u>CPSC-CH-E-1002-08.3</u> :			
Unit: <mg/kg>			
Lead(Pb)	ND	≤200	Pass
Cadmium (Cd)	ND	--	

Remark: ND=Not detected

Detection Limit=10mg/kg

2. Phthalates Content <u>CPSC-CH-C1001-09.4</u>			
Unit: <%>			
Di-butyl Phthalate (DBP)	ND	≤0.1	Pass
Benzyl Butyl Phthalate (BBP)	ND	≤0.1	
Di-2-Ethyl Hexyl Phthalate (DEHP)	ND	≤0.1	
Diisodecyl Phthalate (DIDP)	ND	-	
Di-n-hexyl Phthalates (DnHP)	ND	-	
Diisononyl Phthalate (DINP)	ND	-	

Remark: ND=Not detected

Detection Limit=0.01%

Original Sample



==== End of Report =====

